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CARDIAC ARREST* ASYSTOLE, PULSELESS ELECTRIC ACTIVITY, VENTRICULAR FIBRILLATION 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

*Resuscitation Council, UK.  PALS. NLS, ARNI 
 

** ASK FOR HELP.  DISCUSS WITH PAEDIATRIC CARDIOLOGY ** 

Immediately resume CPR 2 minutes 
reassess rhythm 

 

PULSELESS and UNRESPONSIVE? 

 
COMMENCE CPR 

5 inflation breaths then 15 compressions : 2 breaths 
Attach monitor (defibrillator) 

Call for Help / “2222” 

 

SHOCKABLE (VF / pulseless VT) NON-SHOCKABLE (PEA / Asystole) 

ASSESS RHYTHM 
SINUS TACHCARDIA 

FIRST DC shock  4 J / Kg 

Immediately resume CPR 2 minutes 

reassess rhythm 

Immediately resume  CPR 2 minutes 

Adrenaline 10mcg/kg and Amiodarone 5mg/kg 
reassess rhythm 

Giving amiodarone:  
Ideally administer centrally or via large vein. 
Flush well with 0.9% saline or 5% dextrose. 

maximum two STAT doses followed by an infusion.  

Consider reversible causes: 
 

• Hypoxia 

• Hypovolaemia (acute blood loss) 

• Hypo- / hyperkalaemia (metabolic) 

• Hypothermia 
 

• Tension pneumothorax 

• Tamponade (cardiac) 

• Toxins (drug overdose or withdrawal) 

• Thromboembolism 

ACTIONS 
 

Give oxygen 
 

Consider intubation 
with capnography 

 

Compressions at rate 
of 100-120 / min 

 

Establish  IV/ IO 
access 

DEFRIBBILATOR PADS 
 

Apply to front and 
back of chest 

SECOND DC shock  4 J / Kg 

THIRD DC shock  4 J / Kg 

FOURTH DC shock  4 J / Kg 

Immediately resume CPR 2 minutes 
reassess rhythm 

FIFTH DC shock  4 J / Kg 
re-evaluation  

At all stages: 
 

MINIMISE 
INTERRUPTIONS TO 

CPR 

CPR 2 minutes.  Check for chest movement 
reassess rhythm 

Adrenaline 10mcg/kg (0.1ml/kg) first dose 

Adrenaline 30mcg/kg (0.3ml/kg) subsequent doses 

Sodium Bicarbonate 2 mmol / kg (4.2% 4ml/kg) 
Glucose 10% (2.5 mls/kg) 

Consider volume / blood (20 ml/kg) 

Return of spontaneous circulation 
 

• Use capnography to detect ROSC 

• Reassess A B C D E Family 

• Optimise oxygenation and ventilation 

• Treat precipitating causes 

• Correct electrolyte and blood sugar 

• Consider Investigations 

• Temperature control 

• Consider eligibility for therapeutic 
hypothermia 


